CERTIFICATION TEST REPORT

Report Number.

Applicant

Model
FCCID

EUT Description

Test Standard(s)

: 4790357232-E4V?2

SAMSUNG ELECTRONICS CO., LTD.

129 SAMSUNG-RO, YEONGTONG-GU, SUWON-SI,
GYEONGGI-DO, 16677, KOREA

SM-F721B

A3LSMF721B

GSM/WCDMA/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC and WPT

FCC 47 CFR PART 15 SUBPART C

Date Of Issue:
2022-06-22

Prepared by:
UL Korea, Ltd.

26th floor, 152, Teheran-ro, Gangnam-gu Seoul, 06236, Korea

Suwon Test Site: UL Korea, Ltd. Suwon Laboratory

218 Maeyeong-ro, Yeongtong-gu,

Suwon-si, Gyeonggi-do, 16675, Korea

TEL: (031) 337-9902
FAX: (031) 213-5433

ACCREDITED
TL-637



REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

Revision History

Issue
Rev. Date Revisions Revised By
Vi 2022-06-14 Initial issue Dexter(Hyunsik) Yun
V2 2022-06-22 Updated to address TCB’s question Dexter(Hyunsik) Yun
Page 2 of 65
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ..ot e e e e et et e e e e 5
2. TEST METHODOLOGY ..uiiiiiiiiiiiiiiiiis ettt e et s e e et e e et e e e eatn s e e e atn s e aeennaneaeees 6
3. FACILITIES AND ACCREDITATION ..ottt et e et e et e e et e e ees 6
4. DECISION RULES AND MEASUREMENT UNCERTAINTY ..o, 7
4.1. METROLOGICAL TRACEABILITY ettt e et e et eeaaan e e eees 7
4.2, SAMPLE CALCULATION . ...ttt et e et e e et e e e e et e e e e anaaaeeees 7
4.3. MEASUREMENT UNCERTAINTY Lot e e e e e e e e e e eens 7
4.4, DECISION RULES ... oot e e e et e e e e e e e e e eeens 7
5. EQUIPMENT UNDER TEST ..ttt e et e e e et e et e et eaean e e aneeeens 8
5.1, EUT DESCRIPTION. ...ttt e e e e e e et e e e e et e e e e e et e e eannaees 8
5.2. MAXIMUM OQUTPUT POWER ...t e et e e e e 8
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 8
5.4, WORST-CASE CONFIGURATION AND MODE ......coctiiiiiiiciie e eai e 9
5.5. DESCRIPTION OF TEST SETUP ....ou et e e 11
6. TEST AND MEASUREMENT EQUIPMENT ...cuuiiiiiiiiii ettt e e e e 13
7. TEST RESULTS SUMMARY ..ottt ettt e e st e e e a et s e e e e e et e aeaneae 14
8. MEASUREMENT METHOD ... .ot e e e e e e e e e et e e e aaeaes 15
9. ANTENNA PORT TEST RESULTS ...t e e e e e 16
9.1. ON TIME AND DUTY CYCLE ...t e e e e e e e e s 16
9.2, B UB BANDWIDTH ..ot e e e e e et e e e et e e e e et e e e e et s 17

S Nt I |V [ o 1 PP 17

S I |V | o o1 SRR PPPRPTRR 17
0.2.3. 6 B BANDWIDTH PLOTS ...ttt e e e 18

9.3, OUTPUT POWER ... .ottt e e e e e e e et e e et e eaaaa s 20

S IR Tt I |V o o 1= PSR PPPTRPTR 20

S IR T |V o o 1= SRR PRPRPTRR 20
0.3.3.  PEAK POWER PLOT S . st e e e e et e e e 21

9.4, AVERAGE POWER ..ottt e e e e et e e et e e e 23

LS g Rt I |V o L PR 23

S A |V | o 1 PR 23

9.5. POWER SPECTRAL DENSITY oot 24
LS 00 Nt |V [ o L PR 24

S R |V | o L PR 24
O0.5.3. PSD TEST PLOTS ..ot e e e e et e e e et e eaanas 25

Page 3 of 65
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

9.6. CONDUCTED SPURIOUS EMISSIONS ..o 27

LS LG TNt S |V o 1 SRR 28

S TG |V [ o 1 PR 30

10. RADIATED TEST RESULTS ..ottt et e et e e et e e e e e e e eaan s 32
10.1. LIMITS AND PROCEDURE ..ottt e s e e et e e e e e eaaans 32
10.2. TRANSMITTER ABOVE 1 GHZ .....cc it 34
0022 R I Y/ o] o USRS 34
O Y/ | o] o PSSP 48
10.3. WORST CASE BELOW 1 GHZ......c oottt e et e e eaeans 62
11. AC POWER LINE CONDUCTED EMISSIONS ...t 63
0 O X O =0 1= o = T 64

Page 4 of 65
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC and WPT

MODEL NUMBER: SM-F721B

SERIAL NUMBER: 98f3222ac (CONDUCTED);

R3CT40SS6FB, R3CT504WY2D (RADIATED);

DATE TESTED: 2022-04-27 ~ 2022-06-14

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only. The test results show
that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL Korea, Ltd. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL Korea, Ltd. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
% /l
Seokhwan Hong Dexter(Hyunsik) Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI| C63.10-2013.

PO

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
X] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.02dB
Radiated Disturbance, 30 MHz to 1 GHz 4.05dB
Radiated Disturbance, 1 GHz to 18 GHz 5.78 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.58 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, NFC and
WPT. This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mode Power Output Power Output Power
[MHZz] Mode [dBm] [mw]
Peak 16.000 39.811
1Mbps
Average 15.734 37.446
2402 ~ 2480
Peak 16.504 44.710
2Mbps
Average 15.873 38.663
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with ANT 1’s maximum gain of -5.1 dBi and
ANT 2’s maximum gain of -7.0 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the EUT
set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

- Worst condition

AXis &
Foldable condition ANT1 ANT2
AXis X X
Foldable condition Open Open

Open: f Half-folded f . Full-folded

- Supported PA modes:

AT ANT1 ANT2 BLE-Dual
Power
High(1M,2M) 0 0
Low(IM, 125k,
500k, 2M) © ©

Since the target High power(1M, 2M) is higher than the target power of Low power(1M,
125k,500k, 2M), the test was performed in high power mode.

Note : All radiated and power line conducted tests were performed attached with travel adapter
and earphone for the worst case condition mode.
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Power verification
The Output Power of all data rate are all investigated, the 1 Mbps(37 pkt) and 2 Mbps(37 pkt)

ower is the worst case for symbol rate. All tests were performed in these two modes.
S)F/{rgtl:;ol ANT. Mode Freq. Conducted S)F/zr'r;tt;ol ANT. Mode Freq. Conducted
[Ms/s] Mz | B AYO | [sis) ez | P
2402 15.734 2402 15.873
ANT1 2440 14.467 ANT1 2440 14.600
1Mbps 2480 12.688 2Mbps 2480 12.974
37pkt 37pkt
(High) 2402 14.202 (High) 2402 14.496
ANT2 2440 13.961 ANT2 2440 14.423
0 2480 12.054 5 2480 12.477
2402 15.363 2402 15.558
ANT1 2440 14.205 ANT1 2440 14.359
1Mbps 2480 12.279 2Mbps 2480 12.553
255pkt 255pkt
(High) | 2402 13.679 (High) | 2402 14.135
ANT2 2440 13.513 ANT2 2440 14.022
2480 11.545 2480 12.081
2402 10.103 2402 10.134
ANT1 2440 9.130 ANT1 2440 9.167
125kbps | 2480 9.164 500kbps | 2480 9.233
37pkt 37pkt
(Low) 2402 9.501 (Low) 2402 9.552
ANT2 2440 9.941 ANT2 2440 9.978
1 2480 8.626 1 2480 8.621
Coded Coded
sS=8 2402 10.080 S=2 2402 10.101
ANT1 2440 9.105 ANT1 2440 9.138
125kbps | 2480 9.141 500kbps | 2480 9.160
255pkt 255pkt
(Low) 2402 9.474 (Low) 2402 9.510
ANT2 2440 9.895 ANT2 2440 9.934
2480 8.575 2480 8.606
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37R38J49R8SE3 N/A
Data Cable SAMSUNG EP-DN980 N/A N/A
I/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

\—{ 3m SAC

am
sl

1L

111
MEEss
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DATE: 2022-06-22

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022-08-19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022-08-13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022-08-13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022-07-27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022-08-15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022-07-27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022-08-15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022-08-04
Preamplifier ETS 3116C-PA 00168841 2022-08-04
Preamplifier, 1000 MHz Sonoma 310N 341282 2022-08-02
Preamplifier, 1000 MHz Sonoma 310N 351741 2022-08-02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1876511 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 1896138 2022-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029168 2022-08-02
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 2022-08-04
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 2022-08-04
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY60070693 2023-01-18
Spectrum Analyzer, 44 GHz KEYSIGHT N9040B MY60080268 2023-01-19
Average Power Sensor Agilent/HP U2000 MY54270007 | 2022-08-04
Average Power Sensor Agilent/ HP u2000 MY54260010 2022-08-04
Attenuator PASTERNACK PE7087-10 A001 2022-08-03
Attenuator PASTERNACK PE7087-10 A008 2022-08-03
Attenuator PASTERNACK PE7004-10 2 2022-08-02
Attenuator PASTERNACK PE7087-10 A009 2022-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2022-08-02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022-08-02
EMI Test Receive, 3 GHz R&S ESR3 101832 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2022-08-02
Low Pass Filter 5GHz Micro-Tronics LPS17541 019 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2022-08-02
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2022-08-02
High Pass Filter 6GHz Micro-Tronics HPS17542 020 2022-08-02
LISN R&S ENV-216 101837 2022-08-05
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2023-10-06
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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7. TEST RESULTS SUMMARY

FCC Part . . Test
Section Test Description Test Limit Condition Test Result
1(5a)2(g)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, | Band Edge / Conducted i
15.247(d) | Spurious Emission 20 dBc Conducted PASS
onducte
1(;%;7 TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
15.207(a) AC Power Line conducted Section 11 Power Line PASS
' emissions conducted
11%22%2 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS
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8. MEASUREMENT METHOD
6 dB BW : ANSI C63.10-2013, Section 11.8.2 Option 2

OUTPUT POWER : ANSI C63.10-2013, Section 11.9.1.1 RBW = DTS bandwidth

POWER SPECTRAL DENSITY : ANSI C63.10-2013, Section 11.10.2 Method PKPSD (peak PSD)

Qut-of-band Emissions (Conducted) : ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Non-restricted Bands: ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Restricted Bands : ANSI C63.10-2013, Section 11.12 Emissions in
restricted frequency bands

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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9. ANTENNA PORT TEST RESULTS

9.1. ON TIME AND DUTY CYCLE

LIMITS
None; for reporting purposes only.
Duty Cycle
M On time | Period Ui EEE Duty Cycle Correction . s
ode X Minimum VBW
[msec] [msec] . [%6] Factor
[Linear] [dB] [kHz]
2 400 ~ 2 483.5 MHz Bands
1 Mbps [37pkt] 0.386 0.625 0.617 61.732 2.09 2.59
2 Mbps [37pkt] 0.202 0.625 0.323 32.320 491 4.95

Keysight Spectrum Anslyzer - 51078
RL E 500 oc |

" TrigDelay-i73.0ps  #Avg Type:RMS

PHO: Fast -+  Trig: RF Burst
IFGain:Low Anen: 40 4B

10 d8/div___ Ref 30.00 dBm
o8

0 & ¢

Center 2.440000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 1.500 ms (20001 pts)

FUNCTION | FUNCTION WIDT

| MK MOOH TRC] SCL]
1 t 1754 us 14.75 dBm
2 A1 t (8) 3857 us (A) 069 dB
Al A1 t (A 6248 us (A) 0.35 dB
4
5
5
T
8
9
0
1

B

STATUS

1 Mbps(37 pkt)

m—
JiE Wereiar spectrom hnstyeer 1078

i =L 5 E SENSE:IN ALIGN AUTD
I Trig Delay-173.0 ps #Avg Type: RMS
PO Fast -~ Trig:RF Burst
IFGain:Low Atten: 40 4B
10 d8/div___ Ref 30.00 dBm
o8
v 9 ¢
0

Center 2.440000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz 500 ms (20001 pts)
PrlmaoeiTRelsell L L FUNCTION L FUNCTION WITH VALUE =

1 N t 1751 us 14.76 dBm

2 A1 t (4 202.1 us (&) 1.01dB
a A1 t (a) 6253 us (A) 028dB

4

5

6

7

8

9

L]

1

STATUS

2 Mbps(37 pkt)
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FCC ID: ASLSMF721B

DATE: 2022-06-22

9.2. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

RSS-247 5.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
9.2.1. 1 Mbps
Frequency 6 dB Bandwidth Minimum Limit

Ant. Channel
[MHZz] [kHZ] [kHZ]
0 2 402 667.1 500.0
ANT1 19 2440 670.9 500.0
39 2480 663.8 500.0
0 2 402 669.3 500.0
ANT2 19 2 440 665.8 500.0
39 2480 668.1 500.0
Worst 663.8 500.0

9.2.2. 2 Mbps
Frequency 6 dB Bandwidth Minimum Limit

Ant. Channel
[MHZz] [kHZ] [kHz]
0 2402 1131.0 500.0
ANT1 19 2 440 1101.0 500.0
39 2 480 1119.0 500.0
0 2 402 1136.0 500.0
ANT2 19 2 440 1119.0 500.0
39 2480 1132.0 500.0
Worst 1101.0 500.0
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9.2.3.6 dB BANDWIDTH PLOTS

1 Mbps / 6 dB Bandwidth / ANT1

1 Mbps / 6 dB Bandwidth / ANT2

0 Channel

0 Channel

[N~

Keysight Specirum Anabyzer - S1078
AL 0

[N~
09:40:08 FMMay 17,2022

Keysight Spectrum Anabzze - 1078
L =

"~ Center Freq: 2.402000000 GHz
‘AvglHold: 1001100

0934:14 PMMay 17,2022
Radio Std: None

TS,

] " Center Freq 2402000000 GHz Radio Std: Hone
a. Trig:FreeRun AugiHold: 1001100 a. Trig:FreeRun
WFGain:Low #Anen: 40 0B Radio Device: BTS AFGain:Low #Anen: 40 0B Radio Device: BTS
10 dB/div Ref 25.00 dBm 10 dBidiv Ref 25.00 dBm
g oy

Center 2.402 GHz Span 5 MHz Center 2.402 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms #Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms

Occupied Bandwidth Total Power 224 dBm Occupied Bandwidth Total Power 20.3 dBm

1.0383 MHz 1.0442 MHz
Transmit Freq Error 2.407 kHz OBW Power 99.00 % Transmit Freq Error 130 Hz OBW Power 99.00 %
x dB Bandwidth 667.1 kHz x dB -6.00 dB x dB Bandwidth 669.3 kHz x dB -6.00 dB

TS,

19 Channel

19 Channel

=

9-34:41 P ey 17, 2022

Kayight Spectrur Anshyze - S1078
AL =

“Canter Fraq: 2440000000 G

Hz
‘AvglHld: 100100

Lo | ek
09:55:10 PMeay 17, 2022
Radio Sta: None

Kb Spectnum Ansyies - 5107
AL 5 =
‘Center Freq: 2.440000000
—+- Trig: FreeRun
40 d8

Gz
AvglHeld: 1001100

[
Radio St: None.

Radio Device: BTS.

TaTUS

s Trig: FreeRun
WFGainLow #Atten: 40 48 Radio Device: BTS AFGainLow
10 dB/div Ref 25.00 dBm 10 dB/div Ref 25.00 dBm
g Log
ICenter 2.44 GHz Span 5 MHz Center 2.44 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms #Res BW 100 kHz #VEBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 21.0 dBm Occupied Bandwidth Total Power 20.3 dBm
1.0324 MHz 1.0349 MHz
Transmit Freq Error 7.304 kHz OBW Power 99.00 % Transmit Freq Error =1.171 kHz OBW Power 99.00 %
x dB Bandwidth 670.9 kHz x dB -6.00 dB x dB Bandwidth 665.8 kHz x dB -6.00 dB

39 Channel

[N~

39 Channel

[N~
09:34:56 FMMay 17, 2022

Keysight Specirum Anabyzer - S1078
AL 0

"~ Center Freq: 2.480000000 GHz

095523 FMMay 17, 2022
Radio Std: None

KeysightSpectrum Anabyzes - 31T
AL ENSE-INT Lich
Center Freq: 2 480000000 GHz
s Trig: FreeRun AvglHold: 100100
#Anen: 40 0B

Radio Std: None

Radio Device: BTS.

s Trig: FreeRun AvglHeld: 1001100
AFGain:Low #Anen: 40 0B Radio Devics: BTS. WFGain:Low
10dE/dv_ Ref 25.00 dBm 10dgidiv___ Ref 25.00 dBm
g g
Center 2.48 GHz Span 5 MHz Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms #Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 19.3 dBm Occupied Bandwidth Total Power 18.4 dBm
1.0352 MHz 1.0304 MHz
Transmit Freq Error 3.374 kHz OBW Power 99.00 % Transmit Freq Error 567 Hz OBW Power 99.00 %
x dB Bandwidth 663.8 kHz x dB -6.00 dB x dB Bandwidth 668.1 kHz x dB -6.00 dB
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FCC ID: ASLSMF721B

2 Mbps / 6 dB Bandwidth / ANT1 2 Mbps / 6 dB Bandwidth / ANT2
0 Channel 0 Channel

[ = o
093517 PMMay 17,2022

Lo | o s Keysight Sqwcirum Anabyzer - 1078
AL

Keyight Specirum Analyies - 073
AL = T L1GH AT 00:56:14 PMay 17,2022 T L1GH AT
Center Freq: 2.402000000 GHz Radio Std: None Center Freq: 2.402000000 GHz Radio Std: None
a. Trig:FreeRun AugiHold: 1001100 a. Trig:FreeRun AugiHold: 1001100
AFGaln:Low #Anen: 40 0B Radio Device: BTS AFGain:Low #Anen: 40 0B Radio Device: BTS
10 dB/div Ref 25.00 dBm 10 dBidiv Ref 25.00 dBm
g oy
Center 2.402 GHz Span 5 MHz Center 2.402 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms #Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 229 dBm Occupied Bandwidth Total Power 21.0 dBm
2.0266 MHz 2.0216 MHz
Transmit Freq Error 9.930 kHz OBW Power 99.00 % Transmit Freq Error 4.252 kHz OBW Power 99.00 %
x dB Bandwidth 1.131 MHz x dB -6.00 dB x dB Bandwidth 1.136 MHz x dB -6.00 dB
status) status)
=S
" " 0935132 Py 17, 2022

Keysight Spactrum Ansyze - 1078
L ®

Kaypight Spectrum Ansyies - 1073
; ] Center Freq: 2440000000 GHz ] Center Freq: 2440000000 GHz Radio Sta: None
e Trig:FreeRun ‘AvglHld: 100100 e Trig:FreeRun ‘AvglHld: 100100
WFGain:Low #Atien: 40 dB Radio Device: BTS. AFGain:Low #Atien: 40 B Radio Gevice: BTS.
10 By Ref 25.00 dBm wagidiy Ref 25.00 dBm
g Log
i
Center 2.44 GHz Span 5 MHz Center 2.44 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms #Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 21.4 dBm Occupied Bandwidth Total Power 20.9 dBm
2.0069 MHz 2.0258 MHz
Transmit Freq Error 11.755 kHz OBW Power 99.00 % Transmit Freq Error 2.786 kHz OBW Power 99.00 %
x dB Bandwidth 1.101 MHz x dB -6.00 dB x dB Bandwidth 1.118 MHz x dB -6.00 dB
starus starus
Keysight Spectrum Analyzes - S1078 o e s Keysight Spectrum Anagzer - 51078 Lo | o s
AL R Ense. wian AT 00:58:37 Pty 17,2022 AL Ense. wian AT 00:35:48 Pty 17, 2022
Center Freq: 2.480000000 GHz Radio Std: None Center Freq: 2.480000000 GHz Radio Std: None
s Trig: FreeRun AvglHeld: 1001100 s Trig: FreeRun AvglHeld: 1001100
WFGain:Low #Anen: 40 0B Radio Device: BTS AFGain:Low #Anen: 40 0B Radio Device: BTS
10dE/dv_ Ref 25.00 dBm 10dgidiv___ Ref 25.00 dBm
g g
Center 2.48 GHz Span 5 MHz Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms #Res BW 100 kHz #VBW 300 kHz Sweep 2.533ms
Occupied Bandwidth Total Power 19.8 dBm Occupied Bandwidth Total Power 19.0 dBm
2.0084 MHz 2.0143 MHz
Transmit Freq Error 4.628 kHz OBW Power 99.00 % Transmit Freq Error 9.250 kHz OBW Power 99.00 %
x dB Bandwidth 1.119 MHz x dB -6.00 dB x dB Bandwidth 1.132 MHz x dB -6.00 dB
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum
analyzer.

RESULTS
9.3.1. 1 Mbps
Antenna F;/IO(\)’\(;eer Channel Frequency Pealil’(o?vléztrpUt Limit Margin
[MHZ] [dBm] [dBm] [dB]
0 2402 16.000 -14.000
ANT1 19 2440 14.883 -15.117
) 39 2480 13.009 -16.991
High 0 2 402 14.556 30.000 -15.444
ANT2 19 2440 14.448 -15.552
39 2480 12.466 -17.534
Worst 16.000 -14.000
9.3.2. 2 Mbps
Antenna PA. Channel Frequency PeaPkof/)vL(jetrpUt Limit Margin
[MHZ] [dBm] [dBm] [dB]
0 2402 16.504 -13.496
ANT1 19 2440 15.309 -14.691
) 39 2480 13.625 -16.375
High 0 2 402 15.220 30.000 -14.780
ANT2 19 2440 15.173 -14.827
39 2480 13.216 -16.784
Worst 16.504 -13.496
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9.3.3. PEAK POWER PLOTS

[ Keysignt Spectrum Analyzer - 51078 =] [N Keysigat Spectrum Anatyzer - 51078 = ==
AL [T T i T seusen ALLGH AT 041641 PH My 03, 2022 AL [ ®  [100 0o ome [ sewsen ALGH AT 160545 PR May 10,2022
wg Type: RMS ERET] | wg Type: RMS CE[112345 &
PNOTest -»-  Trig: FreeRun AvglHold: 160400 PNOTest -+~ Trig FresRun AvglHold: 1601100 PE
IFGainiLow Atten: 40 48 IFGainLow Atten: 40 48 ot
10dg/div - Ref 30.00 dBm 10dBidly  Ref 30.00 dBm
Log Log
Center 2.402000 GHz Span 10.00 MHz Center 2.402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz VEW 50 MHz Sweep 1.000 ms (1001 pts) #Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts)
= lstatus use jsTaTus
(B Keysignt Spectum Anabyzes - 51078 B Keysignt Spextrum Analyzer - 51078 = |
R [T T RREC | T sevem SLGH AT "L [ % [0 0o owec [ T sevsetn LG A0 1600 TR
| vg Type: RMS ] vg Type: RMS s e
PNO:Fost ~»- Trig: FreeRun AvglHold: 1001100 FNGiFost =»- Trig: FreeRun AvglHold: 1001100
\FGainLow Atten: 40 4B IFGairLow Atten: 40 dB ot
10 dg/div  Ref 30.00 dBm 1o deidiv  Ref 30.00 dBm
Log Log
Center 2.440000 GHz Span 10.00 MHz Center 2.440000 GHz Span 10.00 MHz
#Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts) #Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts)
vsc sTarus s manus
B Koyt Spectrom ey~ 1076 B Koyt Spectom Araeer - S0
[ [T T s T sewsecn ALLGH AT "L [ % [s00 ic | come [ sewsen ALLGH AT
#Avp Type: RMS ] #Avp Type: RMS
PNOTust -»- TG FreeRun AvglHold: 100100 PNOTast -+~ THg FreeRun AvglHold: 1001100
IFGainiLow Atten: 40 48 IFGairLow Atten: 40 48
10dBrdiv - Ref 30.00 dBm 10dBidiv Ref 30.00 dBm
Log Log
Center 2.480000 GHz Span 10.00 MHz Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz VEW 50 MHz Sweep 1.000 ms (1001 pts) #Res BW 3.0 MHz VBW 50 MHz Sweep 1.000 ms (1001 pts)
usc starus usc: sTanus
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DATE: 2022-06-22

2 Mbps / ANT1

2 Mbps / ANT2

0 Channel

0 Channel

10dB/div  Ref 30.00 dBm
Log

B Keysiont Spectrum Analyrer - 51078 o B Keysioht Spectrum Analyzer - 51078 | - ol
R R Js09 ic [ sensean: ALIGH AT 04:22:02 PM May 08, 2022 KL R [209 0 T sensen ALIGN AJTO_ | BT iz
#Avg s rece[T=3 15 € ] #avy s Tha e
PG Fast ~»-  Trig: FresRun AvglHold: 1001100 : NG Fast ~»  Trig: FresRun AvgiHold: 100100 e
IFGoinLow Atten: 40 4B IFGoinLow Atten: 40 48 oer

10dBidiv  Ref 30.00 dBm
Log

Center 2.402000 GHz
#Res BW 3.0 MHz

usc

VBW 50 MHz

aTaTUS

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

Center 2.402000 GHz
#Res BW 3.0 MHz

s

Span 10.00 MHz
VBEW 50 MHz Sweep 1.000 ms (1001 pts)

jaTaTus

B Keysignt Snectrum Anatyzer - 51078
L [N T

19 Channel

10 dzdiv - Ref 30.00 dBm
Log

FNGTost ~we  Trig: FreeRun
IFGaimLow Amen: 40 d8

wg Type: RMS
AvglHeld: 1001100

[ Keysiont Spectrum Analyzer - 51078
L ® [0 i

19 Channel

=
2P

vy Type: RMS
PNOFost -w- Trig: FreeRun AvglHold: 1601100

10 dzdiv - Ref 30.00 dBm
Log

IFGainLow Atten: 40 4B oerje

Center 2.440000 GHz
#Res BW 3.0 MHz

usc

VEW 50 MHz

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

Center 2.440000 GHz
#Res BW 3.0 MHz

usc!

Span 10.00 MHz
VEW 50 MHz Sweep 1.000 ms (1001 pts)

jsTaTUs

39 Channel

39 Channel

B Keysiont Spectrum Analyzer - 51078
AL W [s0a b

[ sewsean ALLGH AT

10dB/div  Ref 30.00 dBm
Log

Trig: Free Run

FNG: Fast ~»-
IFGain-Low Anen: 40 dB

#hvg Type: RMS
AvgiHold: 100100

B Keysight Spectrum Analyzer - 1078
AL W 5080

T sewsean ALGH AT

#hvg Type: RMS
AvgiHold: 100400,

10dBidiv  Ref 30.00 dBm
Log

FROFost ~»- Trig: FreeRun
IFGain:Low Anen: 40 dB

Center 2.480000 GHz
#Res BW 3.0 MHz

usc

VBW 50 MHz

Span 10.00 MHz
Sweep 1.000 ms (1001 pts)

Center 2.480000 GHz
#Res BW 3.0 MHz

s

Span 10.00 MHz

VBW 50 MHz Sweep 1.000 ms (1001 pts)
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9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in
the power meter to allow for direct reading of power.

RESULTS
9.4.1. 1 Mbps
Average Average
Frequenc
Antenna I:/?(;A(’g Channel 9 Y Output Power Output Power
[MHZz] [dBm] [mW]
0 2 402 15.734 37.446
ANT1 19 2 440 14.467 27.970
] 39 2 480 12.688 18.569
High

0 2 402 14.202 26.315
ANT2 19 2 440 13.961 24.894
39 2 480 12.054 16.047

9.4.2. 2 Mbps

Average Average
Frequenc
Antenna Fl:/lo(\)’\(’jir Channel 9 y Output Power Output Power
[MHZ] [dBm] [mW]
0 2 402 15.873 38.663
ANT1 19 2 440 14.600 28.840
] 39 2 480 12.974 19.834
High

0 2 402 14.496 28.158
ANT2 19 2 440 14.423 27.689
39 2 480 12.477 17.689

Page 23 of 65
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
9.5.1. 1 Mbps

Antenna F;AOV\(/jer Channel Frequency dBP?;;)(H Limit Margin

£ [MHz] [dBm/3kHz] | [4Bm/3kHz] [dB]
0 2 402 1.003 -6.997
ANT1 19 2 440 -0.839 -8.839
) 39 2480 -2.083 -10.083

High
0 2 402 -0.852 8.00 -8.852
ANT2 19 2440 -0.860 -8.860
39 2 480 -2.857 -10.857
Worst 1.003 -6.997
9.5.2. 2 Mbps

Antenna Ii/(lng\(/jir Channel Frequency dBrI:]%:l)(H Limit Margin

[MHz] [ 2l | [dBm/3kHZ] [dB]
0 2 402 -1.521 -9.521
ANT1 19 2440 -2.819 -10.819
. 39 2480 -4.476 -12.476

High

0 2 402 -3.310 8.00 -11.310
ANT2 19 2 440 -3.318 -11.318
39 2 480 -5.217 -13.217
Worst -1.521 -9.521
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9.5.3. PSD TEST PLOTS

1 Mbps / ANT2

1 Mbps / ANT1

0 Channel

Wersi Spectrum Anatzer - 1076 == | Weraght Spectrom Anatzer - 1078 == |
Rl [ & [woe i rREC | [_sewsein ALLGH A0 10:00:2 PhMay 17, 2022 RL_ | & [%00 bc | (omer | [_sensein ALIGH AITO 101 3y 17,2022
| #Avg Type: RMS RaG #Avg Type: RMS 56
PR ide -»- Trig: FreeRun AvgiHold: 100400 PR Tide -»- Trig: FreaRun AvgiHold: 160100 TPEM
IFGainLom Atten: 30 4B IFGainiLow Atten: 30 B o
Mkr1 2.401 873 5 GHZ Mkr1 2.401 872 4 GHz
19 geidiv__Ref 20.00 dBm 1.013 dBm| 19 g8/ Ref 20.00dBm -0.852 dBm|
00
¢ ¢
Center 2.4020000 GHz Span 1.001 MHz, Center 2.4020000 GHz Span 1.004 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 31.87 ms (2001 pts)| fiRes BIW 3.0 kHz HVBW 10 kHz Sweep 31.87 ms (2001 pts)
= Sarus rcc. Srarus
Wyt Spectrom Aralyzer 1078 (== Veyaght Spectrom Aralzer 1078 T
R W [wu i e T soren Ao T "1 W [wu e o T sobemn IR o1 oy 12022
#Avg Type: RMS #Avg Type: RMS 1456
PNOWide -»- Trig: FreeRun AvglHold: 100/100 PN Wide -»- Trig: FreeRun AvgiHold: 100100 "
IFGainLow Atten: 30 dB IFGainLow Amen: 30 dB
Mkr1 2.439 973 & GHZ Mkr1 2.439 972 5 GHz
|9gBidy_ Ref 20.00 4Bm -0.839 dBm| |ggeide Ref 20.00 4Bm -0.860 dBm|
000 ‘ 0 ‘
|
ICenter 2.4400000 GHz Span 1.006 MHz| [Center 2.4400000 GHz Span 998.7 kHz.
#Res BW 3.0 kHz #VBW 10 kHz Sweep 32.00 ms (2001 pts)| rRes B 3.0 kHz #VBW 10 kHz Sweep 31.73 ms (2001 pts)
= ramus, = ranus
Keysight Spectrum Anabyeer - 1018 (== | Keysight Spectrum Ansher - S107 (== =
L [T TS rReC | [_sensein ALLGH AUTO . 2 KL | ®  [f00 Do omer | T_sensein ALIGH AUTO 16:20:32 P May 17,2022
I vy Type: RMS ] #Avg Type: e ‘
PG Wide -»- TG FresRun AvglHold: 100i100 PNOide s Trg: FresRun AvgiHoid: 100400
IFGainLom Atten: 30 4B IFGainiow Atten: 30 B
Mkr1 2.479 872 6 GHZ Mkr1 2.479 971 8 GHz
19 geidiv_Ref 20.00 dBm -2.083 dBm| 19d8idy_ Ref 20.00dBm -2.857 dBm|
e e
. 4 . ’
! |
Center 2.4800000 GHz Span 995.7 kHz, Center 2.4800000 GHz Span 1.002 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 31.60 ms (2001 pts)| #Res BIW 3.0 kHz HVBW 10 kHz Sweep 31.87 ms (2001 pts)
= Starus <o Srarus
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0 Channel

Keysight Spectrum Analyzes - 51078 Spe 5078
L R [500 OC | coRRec ] T sensean ALLGN AUTO 10:13:39 P way 1), 2022 KL | R [500 DC__CORREC T sensen ALIGH AUTO [
avg Type: RS Tl T35 e ] vy
G Wids ~»- Trig: FresRun AvgiiHold: 1001100 R ENOTWide e~ TG FresRun AvglHold: 1001100
\FGain-Low Atten: 30 dB oerle IFosinLow Atten: 30 B
Mkr1 2.401 953 3 GHZ Mkr1 2.401 952 288 GHz
|gein  Ref 20.00dBm -1.521 dBm| |ggeie Ref 20.00dBm -3.310 dBm|
I e
o $ - 4
IR i [N il " ) u I il
! f FI i ! T ETTIN I T I o s o
I ! 4 I (e ! “‘ il 1)1 i 1 T D Y
t . 'lx -t 4 1 |
! 1Y i | f
| |
;o fl
o
o
700
Center 24020000 GHz Span 1.697 MHz Center 24020000 GHz Span 1.704 MHz
[#Res BW 3.0 kHz #VEW 10 kHz Sweep 53.87 ms (2001 pts)| [#Res BW 3.0 kHz #VBW 10 kHz Sweep 54.13 ms (2001 pts]
= snms‘ use JsTatus.
Keyught et Analzer 5107 | Keyagpt eectrm ArabserS1070
KL | R [o0n o] cowec | [ s AL Ao __] L0216 oMy 17,2022 KL | [0e b comec | S ALIGH ATO
#Avg Type: RS TRace]. 23256 ] #Avg Type: RMS
PNOWide -»- Trig: FreeRun AvglHold: 1001100 ™ BNG ide -v- Trig: FreeRun AvglHold: 1001100
IFGainiow Atten: 30 4B serle IFGainLow Aften: 30 4B
Mkr1 2.439 953 8 GHz Mkr1 2.439 953 0 GHz
1042idv__Ref 20.00 dBm -2.819 dBm| 104zidv__Ref 20.00 dBm -3.318 dBm|
of of
o 00
o ‘ 1 om §
! iy M) P i ‘ I FI y T Ty TR
! e | | I ! l 1 i\ 1 |1 I { i
] A 1 [ wl..l, f T } e
| | T | 1 | I d
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS
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9.6.1. 1 Mbps

Kepsight Spectrum Aniyzer - SI0T8 o Keysght Spectrum Anahyzer - S1078
AL & s1eDC | comReC_| ‘SENSEINT] ALIGH AUTO 13:07:00 PMMay 17, 2022 AL & ET ALLGN AT
#Avg Type: RMS TR ERER] #Avg Type: RMS
PG Wide —— Trig: FreeRun AvglHold: 1001100 el oy . Trig: FreeRun
FGainLow Atten: 40 d5 oerlP IFGaln:Low Atten: 30 d8
Mkr1 2.398 85 GHZ
10 gekiy_Ref 30.00 dBm -39.453 dBm 1045/ Ref 20.00 dBm
og
1
0 B
: - L)
10
1.0 +
; Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
¢ e ooe] Tt s L runcrion | Runciowwornl__Fuschokvawe i}
i N f 2.4017 GHz 15.538 dBm
2 N 1 24.846 3 GHz. 44925 dBm
0a &
4
6
L3
£0.0 7
L]
9
[Center 2.400000 GHz Span 10.00 MHz, 1?
[#Res BW 100 kHz #VBW 300 kHz Sweep 5.000 ms (1001 pts" .
- Srane wea sramus
Ko Specum Aryer - 5078 T Ve Specmm Anaher 1078 =
AL R si@ 0C | CORREC | SENSEANT] ALIGN AUTO 13:06:27 PMMay 17, 2022 "L o 500 OC | CORREC ALIGN AUTO 121347 AM May 18, 2022
#Avg Type: RMS T Tise #Avg Type: RMS TRac! 56
PG Wide —— Trig: FreeRun AvglHold: 1001100 e PN Fast ~w-  Trig: Free Run e
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10 gBidi Ref 30.00 dBm 14.242 dBm 10ded_ Ref 20,00 dBm -44.46 dBm
% o
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Start 30 MHz Stop 26.50 GHz
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&0.0 g
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9
Center 2440000 GHz Span 5,000 MHz b
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— il
Keroht Soecuan Anakes - 31078 VepghtSpectnam Arabyzs - 1078
AL | R [sie oc | CoRReC | SENSEANT] Al ATO [ FFITT AL W [s0n 0 | COMREC_] T SewseanT
#Avg Type: RMS #Avg Type: RMS
PG Wide ~s- Trig: FreeRun AvglHold: 1001100 G Fast =  Trig: FreeRun
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0 e
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e o o8 fuid Kepsght Specirum Ansyaes - 51078
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9.6.2. 2 Mbps

Ve Spechum Aoy 5105 ENEn eyt sy 5107
RL W [sie oc | comec | Sevsean] ATGH aTa 11.08:48 Phmay 17,2022 R W a0 o ALIGN AUTO
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e o to ]S FeysghtSpectrum Anslyze - 1078
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10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restricted band-edge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10 log (1/x). For this sample: For 1 Mbps, DCF = 10log(1/0.6173)=2.0949 dB
(Spectrum Analyzer round it up to 2.09 dB) and for 2 Mbps, DCF = 10log(1/0.3232)=4.9052 dB
(Spectrum Analyzer round it up to 4.91 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 1 Mbps

ANT1
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

| 2‘:UL SUWON Lab Chamber 2 2022 May 12 17:06:19
Restricted Bandedge
= Project Number:4758357232
i Client:Samsung
Config:EUT / AC Adapter
Mode :BLE BE_H_2482_A@_IM i
185 Tested by: 19568 / AC 128 U, 68 Hz /
95 I
E /f
t 85 ‘
5 I
N I
¢
b
| |
3 6%
@
o
v 55 Averoge:Limit (dBuU/m) A Y T
45 a3 _— -
35
2.3l 18 5MHz/ 2.415
Frequency (GHz)
Ronge (2) RE/UBU Ref/Attn  Det/Avg fode Suecp Pls foups/iak  Fosition Ronge (62 B/ Ref/Atin  Det/fvg Mode Sucep Pts fups/fode  Fosition
1:2.31-2.415 IMC-GeB)/3M  112/5  PEAK/LogPur-Viden  Fnsec(Auto) 8001  HAXH 174 degs 283 en H| 2:2.31-2.415 GBI/ 112/5  AER/Pur ug(RHS)  3BmeecAuto) 8081  1BOTAUG 174 degs 283 c H

Trace Markers

Meter Corrected Viargin

Marker Frequency Reaing Det 3117_00168724 1008 ATTIdB] 0C Cor (48) Jeaing Average Limit (dBuvim) oy Peak Limit (dBuvim) el i P Polariy
1 *2.39 40.93 Pk 319 -19.7 0 53.13 - - 74 -20.87 174 283 H
2 *2.37191 43.61 Pk 318 -19.6 0 55.81 - - 74 -18.19 174 283 H
3 *2.39 31.42 RMS 31.9 -19.7 2.09 45.71 54 -8.29 - - 174 283 H
4 *2.38891 31.58 RMS 319 -19.6 2.09 45.97 54 -8.03 - - 174 283 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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FCC ID: ASLSMF721B

VERTICAL RESULT

2022 May 12 17:17:49

' 2:LJL SUWGON Lab Chaomber 2
Restricted Bandedge
s Project Number:4758357232
Client:Samsung
Config:EUT / AC Adapter
- Mode :BLE_BE_U_2482_0@_IM -
18 Tested by:19568 / AC 128 U, 68 Hz f
I
T
95 |
I
§ 85
s
¢
I
> 75
-
£
3 1
3 IS L
2 6
K
AverogeilLimit (dBu
55 4
45
35
2.31 18 5MHz/ 2.415
Fregquency (GHz)
Range (612) RE/UBU Ref/Atin  Det/Avg Hode Sueep Pls #oups/de Fosition Range (M) B/ Ref/Atin  Det/Avg Mode Sueep Pts foupo/fiode Fosition
Z31-2.41 GBI/ 112/5 EAK/LogPur-Viden  Fnsec(Auto) SBB1 MK 285 degs 408 cn
Vet Cormecied
Marker Freavene Rezang Det 3117_00168724 10dB_ATTIdB] DC Corr (d8) (»;Eéeaj;‘:g‘ Average Limit (4Buvim) e Peak Limit (dBuvim) PX farain iy Helont Polariy
T 239 38.67 Pk 19.7 [ 50.87 - - 74 2313 205 200 v
2 *2.38581 51 Pk . “19.6 0 55.81 - - 74 -18.19 205 200 v
3 +2.39 .83 RMS . 19.7 2.09 2512 54 8.88 - - 205 200 v
4 *2.38777 41 RMS 5 2.09 45.9 54 8.1 - - 205 200 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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FCC ID: ASLSMF721B

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

| 2:LJL SUWON Lab Chamber 2 2822 May 12 17:29:85
Restricted Bandedge
= Project Number:4738357232
i Client:Samsung

Config:EUT / AC Adapter
. Mode :BLE_BE_H_2480_AO_IM
Tested by:13568 / AC 128 U, 60 Hz

95

[us]
J1
—

85

75

(dBuU/m) Horizontal

35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Ronge (62) REU/VB Ref/Attn  Det/Avg Mode Suecp Pls  #ups/ade FPosition Ronge (Gt REU/E Ref/Atin  Det/Avg Mode Sueep Pts fups/fode  Fosition
1:2.46-2.563 NG/ 112/ PERK/LogPur-Uideo  Fnsec(uto) 8881  HAXH 171 degs 214 cn | 2:2.462.563 NGB/ 112/5  AUER/Par Aug(RHS)  ousectAuto) B98I 10BTAUS 171 degs 214 ca H
Vioter Corected
Marker e Readng oet a117_00168724 1008_ATTIdE] oC Cor (d8) Feaung Average Limit (dBuVim) s Peak Limit (dBuim) P i s Polaity
*2.48351 4174 Pk 2 5 0 54.14 - - 74 -19.86 7
+2.4857 43.85 Pk 2 10, 0 56.25 B - 74 17.75 7
248351 316 RMS 2 10, 2.00 46.09 54 791 B - 7
255507 31.26 RMS 322 5 2.09 26.25 54 775 7

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

VERTICAL RESULT

| 55UL SUWON Lob Chamber 2 2022 Moy 12 17:39:32
Restricted Bandedge
s Project Number:4798357232
Client:Somsung
Config:EUT / AC Adapter
- Mode :BLE_BE_U_2488_AB_IM
19 f Tested by: 19568 / AC 128 U, 68 Hz
I
’ 1
95 !
I
\
5 85
>
C
(0]
> 75
E ‘
> | |
g 65
°
55 Q\/Er#g& Limit CdBuU/m)
R A AN e ) : o
1 1 4
45 3 oo 1D T s v A T SO T S T ARt TR
35
2.46 0. 3MH=z/ 2.563
Frequency (GHz)
Range (6Hz) REW/ VBN Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Mode Position Range (6Hz) RBW/UBL Ref/Atin  Det/Avg Mode Sweep Pts  #Sups/Mode Position
2.46-2.563 -6dB)/3H 12/5 PEAK/LogPur—Video  3Smsec(Auto) 808 MAXH A9 degs 375 cm

Trace Markers

atkes Fresency i ot p— 1oa8_ATice) oc corr(68) E‘géﬁv‘,‘n}‘: Average ik 6Buvim) ot Peak Lni (@8ovim) peuagn | pnn [ v | oy
1 *2.48351 0.4 Pk 2 -19. 0 52.86 - - 74 -21.14 209 7! \
2 *2.49105 4.3 Pk 32.1 -19. 0 56.82 - - 74 -17.18 209 7! \
3 *2.48351 1.1 RMS 2 -19. 2.09 45.63 54 -8.37 - - 209 7! \
4 2.52801 1.5¢ RMS 321 -19.! 2.09 46.23 54 707 - - 209 7! v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1 gUL _SUMON Lab Chamber 2 2022 Moy 13 16:83:4D
Rodioted Emissions 3-Meters
Project Number:4798357232
188 Client : Somsun
Config:EUT / AC Adapter
Mode:BLE_HARM_2482_AB_1M
98 Tested by:25546 / AC 120 U, 68 H=z
80
o
T 70
s
R
e
o 68
~ fvg Limit CdBuU/m)
g 9
3 56 - - o
a
° M
=
48 ) 2L Lo "
i A R
38
20
1 8 8
Frequency (GHz)
Forge G MO Fel/itin Daag o p T Topoid Tt Torge @ T Fel /i Do T Sep P ool Fosrion
i WCSE/A 1120 P Video Bt ted (501 NR - SBdgs 100 cx g Wm0 8110 PN oo tideo  Silneretuto) 164 WA 5-3Bdege 190 o
| gUL_SUHON Lob Chamber 2 2022 Moy 13 16:83:48
Rodiated Emissions 3-Meters
4 Project Number:4798357232
188 Client:Sonsung
Config:EUT / AC Adapter
- Mode:BLE_HARM_24B2_A@_IM
Tested by:25546 / AC 128 U, 60 Hz
2
g 7o
by
¢
§
= 68
2 Avg Limit (dBul/m)
>
2 S
3
49 4 =
2 @ °
&
38
o9
1 18 18
Frequency (GHz)
Forge @0 U R/t Dt/ Tode Sep Pl Bplok Tesition forge G0 WU e/t DeUbg Tk Sep  Ps Tk Festiion

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Frequenc Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) Yy R(SSSI\?)Q Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) nge)/r:g) ( ngqu) p dg) @Buvim) (dg) (Degs) (crﬂ) Polarity

* 4.80405 37.31 PK2 34.1 -27.7 0 43.71 - - 74 -30.29 360 100 H
*4.81373 36.56 PK2 34.1 -27.8 0 42.86 - - 74 -31.14 360 100 \
7.20952 34.94 PK2 36.2 -25.1 0 46.04 - - 74 -27.96 360 100 H
7.21529 35.34 PK2 36.2 -25.1 0 46.44 - - 74 -27.56 360 100 \
9.60927 32.19 PK2 37 -21.2 0 47.99 - - 74 -26.01 360 100 H
9.60976 32.27 PK2 37 -21.2 0 48.07 - - 74 -25.93 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

19 CHANNEL RESULTS

| 1 gUL_SUMON Lob Chamber 2 2022 Moy 16 15:59:57
Rodiated Emissions 3-Meters
108 Project Nunber:4798357232
. Client:Somsung
Config:EUT / AC Adapter
_ Mode: BLE_HARM_2448_A@_1M
Tested by: 19568 / AC 128 U, 6@ Hz
80
el
t 7@
5
N
2 69
- Avg Limit (dBuU/m)
<
3 59
3
a
N
4@ 1 3 e
™ L e i -
30
20
1 2] s
Frequency (GHz)
Rarge (6H0) FBITU Ref/Atin  Dst/ivg Hode Ple Fope/lode Position Pu—g; Gt RBU/UED Ref/Atin  Det/Avg fiode E Pta  #5ups/tide Position
105 WCSE®/ 11210 FEKA gPorUides ST TR ST e WS/ B0 PP ides 5 o ek W O 3EBdege 190 on
| 1 gUL _SUUON Lab Chamber 2 2022 May 16 15:59:57
Rodiated Emissions 3-Meters
oo Project Number:4798357232
1 Client : Somsun
Config:EUT / AC Adapter
Mode:BLE_HARM_2448_AB_ 1M
98 Tested by: 19568 / AC 1280 U, 60 Hz
80
5 7
>
4
5
3 a
- Avg Limit (dBul/m)
e 9
2 5@
a
N
40 4 &
2
&
38
20
1 8 8
Frequency (GHz)
R G MO Fef/itin Daag o Sep  Fo Bopiol Tt Torge @ PO Fef /i Do e Swp  Fi Toqeo Four

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Corrected

Meter
Frequency Avg Limit Margin Peak Limit Margin Azimuth Height
(GHz) R(szsl\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) gz:s\/r:'?) (dBavim) @8 @Buvim) @8 Degs) o Polarity

*4.87908 37.07 PK2 34.1 -27.7 0 43.47 74 -30.53 0 100 H
*4.88957 37.32 PK2 34.1 -27.5 0 43.92 74 -30.08 0 100 \
*7.31344 35.77 PK2 36.1 -24.6 0 47.27 74 -26.73 0 100 H
*7.31449 35.49 PK2 36.1 -24.6 0 46.99 74 -27.01 0 100 \
9.75106 32.54 PK2 37.2 -20.9 0 48.84 74 -25.16 0 100 H
9.75611 32.77 PK2 37.2 -20.9 0 49.07 74 -24.93 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

20dB below the specification limit.

39 CHANNEL RESULTS

| 1 gUL_SUMON Lob Chamber 2 2022 Moy 16 16:37:82
Rodioted Emissions 3-Meters
108 Project Number:4798357232
. Client:Somsung
Config:EUT / AC Adepter
_ Mode : BLE_HARM_2488_A8_1M
Tested by: 19568 / AC 128 U, 6@ Hz
80
el
t 7@
5
N
S 69 |
- Avg Limit (dBuU/m) ‘
<
3 5 Lauaw»*
I TP o e M
48 ‘ 3 Pt
" e
39
20
1 iz 8
Frequency (GHz)
Forge @0 OO R/t Dt/ ok Sep P Foplode Fesition forge @0 ROUE _ Rel /At DU e S P el Fesition
105 WCs)/30k B g oride Sty 601 N D-3ibdegs 100 on | 3518 WCEE /M 8110 PR oPtidoo Silnoictuto) 168 WA 0-38dege 190 on H
| 1 gUL _SUUON Lab Chamber 2 2022 Moy 16 16:37:82
Rodioted Emissions 3-Meters
190 Project Number:4798357232
Client:Samsun
Config:EUT / AC Adepter
Mode:BLE_HARM_2488_AB_1M
EL] Tested by: 19568 / AC 120 U, 60 Hz
80
5 7
>
8
b
2 e
2 Avg Limit (dBul/m)
<
2 5@
a
S
40 - 4 &
P=
a
38
20
1 18 [
Frequency (GHz)
R G MU Fef/itin Deag o Sep T g feitim Torge @0 ROl Fef /i Doug e ET I T e

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

RADIATED EMISSIONS

Corrected

Frequency Meter Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) y FZSSW)Q Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (523?/‘;:3) ( dé’uwm) (dé‘) @Buvim) (dé‘) (Degs) (cng1) Polarity

*4.95273 36.16 PK2 34.1 -27 0 43.26 74 -30.74 0 100 H
*4.9531 36.5 PK2 34.1 -27 0 43.6 74 -30.4 0 100 \
*7.43372 35.15 PK2 36 -23.7 0 47.45 74 -26.55 0 100 H
*7.4441 34.69 PK2 36 -23.7 0 46.99 74 -27.01 0 100 \
9.91478 32.31 PK2 37.4 -21.1 0 48.61 74 -25.39 0 100 H
9.91615 32.12 PK2 37.4 -21.1 0 48.42 74 -25.58 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

ANT?2
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

| 5UL_SUWON Lob Chamber 2 2022 May 12 17:56:18
Restricted Bandedge
. Project Number:4798357232
! Client:Somsung
Config:EUT / AC Adapter
Mode:BLE_BE_H_2482_A1_IM A
185 Tested by: 19568 / AC 128 U, 68 Hz /‘
i
95 I
85 ﬁ \
|
75

. |

sgl.. Average Limit (@Bub/m

(dBul/m) Horizontal

5 4.3 p— Y
4 ®
35
2. 31 18 . 5MHz/ 2.415
Frequency (GHz)
Range () B/ Ref/ftin  Det/fvg fladk Sueep Pls  Foups/liade Fosition Range (o) RO Ref/Atin  Det/Avg Pode Sueep Fts  foaps/ode Fositiom
1:2.31-2.415 BB/ 1125 PERK/LogPur—Uiden  msec(uto) SEO1  HAA 178 dege 253 cn H| 2:7.312.415 MBI/ 1125 RER/Far Avg(RMS)  Ionsec(ute) SO0 1EOTAUG 170 degs 253 ca H
Tieter Corecied
i Frequency e ¢ erage Limit (o0 Margin it @B PK Margin Azimuth Height ;
Marke e seadng Det 3117_o0168724 1008_ATT(dE] oC Corr (¢8) fane Average Limit (4B uVim) i Peak Limit (dB0Vim) r s pics Polariy
1 *2.39 .02 Pk 5 -19.7 0 52.22 - - 74 -21.78 7 253
2 *2.32877 03 Pk . 196 0 56.23 5 - 74 VAL 7 253
3 *2.39 53 RMS X 197 2.00 44.82 54 518 - - 7 253
4 *2.38732 1.38 RMS 6 2.09 45.77 54 -8.23 7 253

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

VERTICAL RESULT

! ZKUL SUWON Lab Chamber 2 2022 May 13 13:47:06
Restricted Bandedge
s Project Number:4798357232
Client:Samsung
Config:EUT / AC Adapter
i Mode:BLE_BE_U_24@2 Al _IM n
10 Tested by:25546 / AC 128 U, 6@ Hz I
95
§ 85
i
C
[}
> 75
E
3
3 5
2 6
o
55 Averog Limit (dBu
45
3:
2. 31 19.5MH=z/ 2.415
Frequency (GHz)
Range (6Hz) RBU/VBN Ref/Atin  Det/fvg Mode Sueey Pts  #Sups/Mode  Position Range (6Hz) REW/VBU Ref/Atin  Det/fAvg Mode Sue Pts  #Sups/Mode  Position
5 Vg P P ge ] eep P
2.31-2.415 M(-68) /3N 12/ PERK gPwr deo  35ms ut 1A% MR} 282 ys 35
Cormecied
Marker hiied Rgsﬁg Det 3117_00168724 10d8_ATT[dB] DC Cor (d8) (»;Eéij:n}) Average Limit (dBuvim) e Peak Limit (dBuvim) e i e Polarity
1 +2.39 77 Pk - 19.7 0 74 ~20.03 202 356 v
2 *2.32009 .68 Pk R -19.6 0 55.88 - - 74 -18.12 202 356 \
3 *2.39 .84 RMS 8 -19.7 2.09 45.13 54 -8.87 - - 202 356 \
4 +2.3853 55 RMS 6 2.09 25.94 54 8.06 202 356 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

~UL SUWON Lob Chamber 2 2822 May 13 14:02:05

Restricted Bandedge

Project Number:47398357232
Client:Samsung

Config:EUT / AC Adapter
Mode:BLE BE H 2488 Al _IM

Tested by:25546 / AC 128 U, 68 Hz

E

P

14

a

N

C

]

T

=

~

B

5

@

o

- Avercige Limit C(dBul/m) 2

L f D
4
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Range (62) REU/VE Ref/Attn  Det/Avg Hode Suecp Pls  #ups/ade Pasition Range (Gfiz) REU/UBU Ref/Attn  Det/Avg Hode Sueep Pts  #oups/fode FPositin
1:2.46-2.563 NC-68)/3  112/5  PEAK/LogPur—Viden  Fnsec(uto) 8001 MAKH 164 degs 189 cn H| 2:2.452.563 NGB/ 112/5  RUER/Par Aug(RMS)  Fomsec(iutc) B98I 10BTAUS 164 cegs 183 cu H
Vieter Corected
vate | e | glang | o p— s _Arrie) occon@e) | emims | vewseumiosam | Vado [R— ppan [ paman v | o

1 *2.48351 39.02 Pk 2 5 0 514 - - 74 2258 189
2 252467 .68 Pk 32.1 - 0 56.3 - - 74 “17.62 189
3 *2.48351 .23 RMS 2 -19.1 2.09 45.7: 54 -8.28 - - 189
4 2.54432 41 RMS 32.1 -19.! 2.09 46.1 54 -79 - - 189

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22

FCC ID: ASLSMF721B

VERTICAL RESULT

2022 May 13 14:11:26

1ZKUL SUWON Lab Chomber 2
Restricted Bandedge

15 Project Number:4798357232
Client:Samsung

Config:EUT / AC Adopter

Mode :BLE_BE_U_2488_Al _IM

= R _Al_
18 ] Tested by:25546 / AC 128 U, 60 Hz
I
I!
|
I
g5 I
!
o )
o}
0 85 ‘
¥ |
C
[}
> 7!: !
2 |
£
3 |l
5 5 /
[} 6 [
o
N
ge Limit (d 41
5 . “ ik ! e sy S g
3
4 5 primismevimstersonideonveiiieent 1M Camiads 0,
35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) RBU/VBW Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Mode  Position Range (6Hz) RBU/VBU Ref/Attn  Det/fAvg Mode Sueep Pts  #Sups/Mode  Position
i : i( Mo (K/LogPur-Video  nsec(uto) 831 I 199 deg
Wioter Corected
E W P M Azimuh Height
Marker it Tdegmg Det 3117_00168724 10d8_ATT[dB] DC Corr (d8) ;535)7.3; Average Limit (dBuVim) " Peak Limit (dBuVim) e oy pi Polarity
248351 40.74 Pk 32 10, 0 53.14 74 20.86 109 336 v
250316 43.78 Pk 32.1 10 0 56.38 - - 74 -17.62 109 336 v
*2.48351 311 RMS 32 -19. 2.09 45.59 54 -8.41 - - 199 336 \
2.55513 31.27 RMS 322 2.09 46.16 54 -7.84 - - 199 336 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1 gUL_SUMON Lab Chamber 2 2022 Moy 16 17:18:18
Redicted Emissions 3-Meters
o Project Number:4798357232
e Client:Somsung
Config:EUT / AC Adapter
Mode:BLE_HARM_24B2_AT_1M
98 Tested by: 19568 / AC 120 U, 60 H=z
80
E
© 70
§
R
a
S &8
—~ Avg mit (dBuU/m)
G
3 58
40 3 >
T AP
o
39
20
1 18 18
Frequency (GHz)
Roge G0 GO Fel/itin Dsg o Sep P Fopeio fositin Torge @0 FOURI_ Fe /i Do e Sop P ool Foition
e WS/ 1110 PN P tideo  Bimact o) (a1 N -36hdegs 160 cn | 318 Weky /e §7)0 PO efuideo  Shre(futo) 168 MN O dege 190 cn
| gUL_SUHON Leb Chamber 2 2022 Moy 16 17:18:18
Rodicted Emissions 3-Meters
- Project Number:4798357232
! Client:Somsung
Config:EUT / AC Adopter
B Mode:BLE_HARM_24B2_AT_IM
9 Tested by: 19568 / AC 128 U, 60 Hz
80
3 e
>
¢
L
> 6o
2 Avg Limit (dBul/m)
=
3 .
2
N
4
40 o 5
2
&
38
20
. - - - I L |-
Frequency (GHz)
Foge G0 FOUWU e/t Da/ag ok e e Bpiol Teitin forge @i WU R/ DeUg 1ok Sep i Fopoibe Faium

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected ] '

Fr?g:r;cy R(:Sz,\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) sg:e/‘/,’.g) G‘:SQU\L/‘;::; N:zrg)m ?sg: \5/‘:;[ N:zrg)m /?S;ngusl)h F::Irg')“ Polarity
*4.81434 36.59 PK2 34.1 -27.8 0 42.89 - - 74 -31.11 0 100 H
*4.80628 36.75 PK2 34.1 -27.7 0 43.15 - - 74 -30.85 0 100 \
7.20672 36.43 PK2 36.2 -25 0 47.63 - - 74 -26.37 155 100 H
7.2052 37.6 PK2 36.2 -25 0 48.8 - - 74 -25.2 242 103 \
9.60889 33.16 PK2 37 -21.3 0 48.86 - - 74 -25.14 0 100 H
9.60537 33.31 PK2 37 -21.3 0 49.01 - - 74 -24.99 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

19 CHANNEL RESULTS

| 1 gUL_SUMON Lob Chamber 2 2022 Moy 16 17:57:22
Rodioted Emissions 3-Meters
| Project Number:4798357232
8g Client:Somsung
Config:EUT / AC Adepter
_ Mode: BLE_HARM_2448_A1_IM
Tested by: 19568 / AC 120 U, 6@ Hz
a
T 70
5
N
L
5 go
£
-~ Avg Limit (dBul/m)
<
3 58
3
a
: M
40 3. ol
UL JOw) o
o
39
L
1 18 18
Frequency (GHz)
R G0 TGO Fel/itin Daag o Sep  Po Bopelok Tt T @0 RO Fef /i Do e S P ool Foition
e S/ 1150 PN S ideo  GoerBdo) G N Dhdogs 100 ca || 321 WD /B B1/D PO o tideo  SHlrerethute) 68 WA O-3Bdege 190 en b
| 1 gUL_SUUON Lab Chamber 2 2022 Moy 16 17:57:22
Redioted Emissions 3-Meters
o Project Number:4798357232
1 Client : Somsun:
Config:EUT / AC Adepter
Mode:BLE_HARM_2448_AT_1M
EL] Tested by: 19568 / AC 120 U, 60 Hz
80
S 79
>
¢
8
> 608
T Avg Limit (dBul/m)
>
2 50
S
4
40 < g
2
&
38
20
1 — Tip =
Frequency (GHz)
Foge G0 URU Rel/iti DA ok S e Bpiok Toeition forge @i WU Rel /A Do ek Sap i ool Pt

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

o | e | 0w | 0S| s | occorm | Rmam | geim | Ve | Geimo | vem | e | | o
*4.88273 36.95 PK2 34.1 -27.6 0 43.45 - - 74 -30.55 360 100 H
*4.87562 36.6 PK2 34.1 -27.8 0 42.9 - - 74 -31.1 360 100 \
* 7.32055 36.78 PK2 36.1 -24.5 0 48.38 - - 74 -25.62 41 106 H
*7.31927 24.85 MAv1 36.1 -24.6 2.09 38.44 54 -15.56 - - 41 106 H
*7.31993 35.67 PK2 36.1 -24.6 0 47.17 - - 74 -26.83 251 221 \
*7.31933 24.38 MAv1 36.1 -24.6 2.09 37.97 54 -16.03 - - 251 221 \

9.7665 32.63 PK2 37.2 -21 0 48.83 - - 74 -25.17 360 100 H
9.75725 32.28 PK2 37.2 -20.9 0 48.58 - - 74 -25.42 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

39 CHANNEL RESULTS

| 1 gUL_SUMON Lob Chamber 2 2022 Moy 16 18:56:17
Rodioted Emissions 3-Meters
108 Project Number:4798357232
. Client:Somsung
Config:EUT / AC Adepter
_ Mode: BLE_HARM_2488_AT_IM
Tested by: 19568 / AC 128 U, 6@ Hz
80
el
t 7@
5
N
S 69
- Avg Limit (dBuU/m) |
<
3 59
3
a
s
K | g m.‘~nﬂlu‘ﬁuhhuﬂuvnqddhwﬁMﬁwﬂ
40 | PR
. A
39
20
1 [z 8
Frequency (GHz)
Forge @0 OO R/t Dt/ ok Sep P Foplod Fesition forge @0 ROUE _ Rel /At DU e S P el Fsition
105 WCSEB/ 112010 KA ides A 6B HH D3degs 10 o | 318 WS /M BT/0 PP tidoo  Buns S W 03 150 an B
| 1 gUL _SUUON Lab Chamber 2 2022 Moy 16 18:56:17
Rodioted Emissions 3-Meters
190 Project Number:4798357232
Client:Samsun
Config:EUT / AC Adepter
Mode:BLE_HARM_2488_AT_1M
EL] Tested by: 19568 / AC 120 U, 60 Hz
80
5 7
>
8
b
2 e
2 Avg Limit (dBul/m)
<
2 5@
a
S
ag] 4 &
. =
8
38
20
1 18 [
Frequency (GHz)
R G MU Fef/itin Deag o S Fo Bopeiol Tt Torge @0 ROl Fef /i Doug e Tep  Fi Tk Fait

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Corrected

Frequency Meter Avg Limit Margin Peak Limit Margin Azimuth Height
(GH2) Readng Det 3117_00168724 | 3GHz_HP[dB] DC Corr (dB) Jeadng (o) o i, o o o Polarity

*4.95204 36.25 PK2 34.1 -27.1 0 43.25 - - 74 -30.75 360 100 H
* 4.95594 36.03 PK2 34.1 -27.1 0 43.03 - - 74 -30.97 360 100 \
*7.4422 34.13 PK2 36 -23.7 0 46.43 - - 74 -27.57 360 100 H
* 7.43365 34.32 PK2 36 -23.7 0 46.62 - - 74 -27.38 360 100 \
9.92474 32.11 PK2 374 -21 0 48.51 - - 74 -25.49 360 100 H

9.9131 32.19 PK2 374 -21.1 0 48.49 - - 74 -25.51 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

10.2.2. 2 Mbps

ANT1
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

WZ‘:UL SUWON Lab Chamber 2 2022 May 13 14:23:45
Restricted Bandedge
s Project Number:4738357232
Client:Somsung
Config:EUT / AC Adapter
i Mode:BLE_BE_H 242 nB_2M
10 Tested by:25546 / AC 128 U, 68 Hz
\
95 J{/ |
3 }‘ \
c 85 i
R 0
N
; |
5
£ 7
S ‘ |
> 5
3 6 |
@
T
55).....verage Linit 20dBuY/m) o o
o~y
45
35
2.31 18.5MHz/ 2.415
Freguency (GHz)
Ronge (Gz) RE/VE Ref/Attn  Det/fvg Mode Sueep Pls  Fowps/ade Fasition Ronge (aHz) REU/VBl Ref/Atin  Det/fvg Mode Sueep Pts #oups/fode Fosition
1:2.312.415 NGB/ 112/5  PEAK/LogPur-Uiden  Fnsec(uto) 831 HXH 122 degs 108 cn | 2:2.31-2.415 6B/ 112/5  AUER/Par Aug(RHS)  Foncec(iuto) BB 1BTAUG 122 degs 160 ca H
Warker Frequency Reading et a117_00168724 1008 ATTIcE) oc corr (@) g Average Liit (@Buvim) Margin PealcLimit (@Buvim) K Margin peimin Height Polary
(GHz) (0Buv) - - (dBuvim) (8) (d8) (Degs) (em)
1 239 4112 Pk 319 197 0 53.32 - - 7 20.68 122 100 H
2 *2.32687 4356 Pk 318 -196 0 55.76 - - 74 -18.24 122 100 H
3 239 3115 RMS 319 197 291 48.26 54 574 - - 122 100 H
4 *2.38792 31.27 RMS 319 195 291 2858 54 5.42 122 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2

FCC ID: ASLSMF721B

DATE: 2022-06-22

VERTICAL RESULT

~UL SUWON Laob Chamber 2

2022 May 13 14:34:23

12
Restricted Bandedge
s Project Number:4798357232
Client:Samsung
Config:EUT / AC Adapter
- Mode :BLE_BE_U_24PB2_nB_2M
10 Tested by:25546 / AC 128 U, 60 Hz
95
o
0 85
>
C
]
=3 75
‘s |
~ It
>
3 5
2 6
o
55 AverogeilLimit (dBub/m) g
—————— N
e @
45
3:
2. 31 18 5MHz/ 2.415
Frequency (GHz)
Ronge (D) REW/UB Ref/Atin  Det/vg fode Suecp Pis foups/liack  Fosition Ronge (62 B/ Ref/Atin  Det/fvg Mode Sueep Pts foups/fock  Fosition
2.31-2.415 H(-68)/3M 112/5 PERK/LogPur—Video  Aut 8901 M 282 dege 359 cn
Vieter Cormecied
Frequenc Margin PK Margin Azimuth Height
Marker e TEST\;\)Q Det 3117_00168724 10d8_ATT[dB] DC Corr (d8) 553?.3, Average Limit (dBuV/m) o) Peak Limit (dBuV/m) P o P Polarity
1 +2.39 9.9 Pk 19.7 52.1 74 21.9 202 359 v
2 *2.37036 44.2 Pk 19.6 56.4 B - 74 176 202 359 v
3 *2.39 30.61 RMS 19.7 491 a7.72 54 6.28 - - 202 359 v
4 +2.36257 31.36 RMS 5 291 2857 54 543 202 359 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

1ZI:LJL SUWON Lab Chamber 2 2822 May 13 14:48:27
Restricted Bandedge
s Project Number:47398357232
Client:Samsung
Config:EUT / AC Adapter
. " Mode :BLE_BE H_2488_AB_2M
18 //\ Tested by:25546 / AC 128 U, 68 Hz
a5 \
/ !
3 &‘
2 85 | !
6 |
N
5 f
5
2 7
< |
~
>
3
@
o
~ Average Limit C(dBul/m) 2
\ . ; | G
5
35
2.46 18 . 3MHz/ 2.563
Frequency (GHz)
Ronge (6Hz) REWI/UBU Ref/Atin  Det/vg fode Sueep Pls Foups/lladk Fosition Ronge (6H2) B/ Ref/Attn  Det/fvg Mode Sueep Fts foups/ode Fosition
1:2.46-2.563 NC-68)/3  112/5  PEAK/LogPur—Viden  Fnsec(uto) 8001 MAKH 165 dege 144 cn H| 2:2.46-2.563 NGB8/ 112/5  AER/Fur Avg(RHS)  IBmeec(Auto) 8081 1BOTAUG 165 degs 144 cn H
Vieter Cormecied
wie | wmo | gy | o Pp— 08 Arrioe) socora | wim | s | [— pevaon | s ||y
T *2.48351 .32 Pk 2 5 52.72 - - 74 21.28 165 2
2 255155 .20 Pk 32.2 5 55.99 - - 74 -18.01 165 4
3 *2.48351 .39 RMS 2 -19.1 491 48.7 54 5.3 - - 165 4
4 2.55533 313 RMS 32.2 -19.. 491 49.11 54 -4.89 - - 165 4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 50 of 65

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

VERTICAL RESULT

{ Ul SUWON Lob Chamber 2 2822 May 13 14:58:89
Restricted Bandedge
‘s Project Number:4799357232
Client:Samsung
Config:EUT / AC Adopter
. Mode:BLE_BE_U_2480_AB_2M
185 /‘ Tested by:25546 / AC 128 U, 60 Hz
s‘
95 i
I
= |
o 85 t
5 \
C |
[} |
> 75 \‘
~ |
e | |
3 |
’:a 6!: i 4
° |
x Avercige Limit CdBul/m)
SIS m—— L 8 .
: 3 a
45
35
2.46 18 .3MHz/ 2.563
Frequency (GHz)
Ronge (6Hz) RBU/VBN Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Mode  Position Range (6Hz) REW/VBU Ref/Atin  Det/fAvg Mode Sweep Pts  #Sups/Mode  Position
E 1( 3 n K gPwr deo e ut 500 M 289 g5 2 m
Trace Markers
waier | Fetimo | i ou a117 cotee72s 1o08_ATTce) oo | T | mesetmsimwm | Mgt [—— eugn | pen v | gy
1 *2.48351 .98 Pk 32 -19.1 54. - - 74 -19.62 209 298 Vv
2 2.55715 .51 Pk 322 -19. 56.. - - 74 -17.69 209 298 \
3 *2.48351 17 RMS 32 -19. 4.91 48.. 54 -5.52 - - 209 298 \
4 250376 .53 RMS 32.1 491 49.04 54 -4.96 - - 209 298 i
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1pUL_SUWON Lob Chomber 2 2822 Moy 16 21:25:34
Rodioted Emissions 3-Meters
198 Project Number:4798357232
Client:Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_24B2_AB_2M
El Tested by:25546 / AC 128 U, 68 Hz
80
T
T 7@
5
R
5
5 68
~ Avg Limit (dBulU/m)
N
; MW
@
z WW
46 ~ o
] Weiiah
368
20
1 - R L 8
Frequency (GHz)
Tore @) R Ref/Ain Do Tk e Bk Poition | Farge G0 T Fe/in Bet/Avg Mok Sow P Topiels Faitin
] NGB/ 1128 PR/ Vide  Snaei(hute) 601 MG D-80decs 1] 3918 WCEB) /I8 D PEAapu Stnc(tut) 16k R 0-36dege 150 o
| 1gUL_SUWON Lob Chomber 2 2822 Moy 16 21:25:34
Rodioted Emissions 3-Meters
- Project Number:4798357232
Client:Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_24B2_AB_2M
96 Tested by:25546 / AC 120 U, 60 Hz
80
5 7@
;
s
D ~
> 68
2 Avg Limit (dBul/m)
ERCE
Z
48 3 3
2
&
36
28
1 - - - - TTie T N
Frequency (GHz)
Forge (B2 ) Ret/fctn Detivg Mods Seoep Fio Foupallicds Position Range ) REU/UEL Ref/Atin  Det/fvg Node S Pie ¥ops/Mode FPosition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter

Corrected

Fr?g:lezr;cy R(:Sz,\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (Sz:e‘/,’,g) G‘:fu\L/m N:zrg)m T;S:\b/‘:;‘ N:zrg)m /?S;nguslr F::lrg;“ Polarity
*4.80359 36.85 PK2 34.1 -27.7 0 43.25 74 -30.75 360 100 H
*4.81095 36.94 PK2 34.1 -27.7 0 43.34 74 -30.66 0 100 \
7.2075 37.85 PK2 36.2 -25.1 0 48.95 74 -25.05 156 104 H
7.20604 38.53 PK2 36.2 -25 0 49.73 74 -24.27 240 101 \
9.60054 33.14 PK2 37 -21.4 0 48.74 74 -25.26 0 100 H
9.6102 33.65 PK2 37 -21.2 0 49.45 74 -24.55 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

19 CH

ANNEL RESULTS

| 1gUL_SUUON Lab Chamber. 2 2822 Moy 16  22:87:32
Rodioted Emissions 3-Meters
Project Number:4790357232
180 Client :Samsun
Config:EUT / AC Adepter
Mode :BLE_HARM_2448_AB_2M
96 Tested by:25546 / AC 120 U, 60 Hz
30
o
t 78
i
n
2 6B
= fvg Limit (dBuU/m)
£
3 58
2 L
2
%
- Mw > MW
40 - =
Lt unbndivh -
™ e
3@
20
[ [z [}
Forge (@ RABD  Rei/Atin Doty fode m B R/t D/ Ve T T e (= v
K] Ve /B 112/ PR g Uideo o> G0t LB 0 67D PEKAGPu-Video  Sitncchoio) 16k TR B-3Edege 150 a
|1 gUL_SUWON Lab Chamber 2 2822 Moy 16 22:87:32
Rodiated Emissions 3-Meters
198 Project Number:4798357232
Client:Sansung
Conf ig:EUT / AC Adopter
Made :BLE_HARM_2448_AB_2M
98 Tested by:25546 / AC 120 U, 68 Hz
86
5o
e
v
]
= 60
= Avg Limit (dBuU/m)
3
2 5@
°
4
40 S
2
G
36
28
1 - - - - - TTie — s
Frequency (GHz)
Ronge (@) ) Ref/fctn Detivg ods Swoep Fio Fowpallicds  Position Range ) REU/UEA Ref/Atin  Det/fig Node S Pio ¥owps/fode FPosition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the
20dB below the specification limit.

RADIATED EMISSIONS

noise floor which was at least

Meter Corrected
P | e | ow | R | e | oo | Wby | gmim | v | tmmo | e | wne | e | s
*4.87852 36.56 PK2 34.1 -27.7 0 42.96 74 -31.04 360 100 H
* 4.87865 36.81 PK2 34.1 -27.7 0 43.21 74 -30.79 360 100 \
*7.32162 35.25 PK2 36.1 -24.5 0 46.85 74 -27.15 360 100 H
*7.32167 37.9 PK2 36.1 -24.5 0 49.5 - - 74 -24.5 245 104 \
*7.31857 25.64 MAv1 36.1 -24.6 4.91 42.05 54 -11.95 - - 245 104 \
9.76211 32.66 PK2 37.2 -21 0 48.86 - - 74 -25.14 360 100 H
9.76151 32.18 PK2 37.2 -21 0 48.38 74 -25.62 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

39 CHANNEL RESULTS

|1 pUL_SUWON Lab Chamber 2 2022 Moy 16 22:54:37
Rodiated Emissions 3-Meters
Project Number:4798357232
100 Clicnt Samsung
Config:EUT / AC Adopter
Mocle :BLE_HARM_2488_AB_2M
96 Tested by:25546 / AC 120 U, 60 Hz
80,
T
t 798
5
R
C
3 68
- Avg Limit (dBuU/m)
c
3 so
3
a
S M M
46 i
I W it
Y "
36
28
1 - - - . - e - N ¥
Frequency (GHz)
Tore @ R Ref/iin Dot Tk S e ik Peoiiim T G WU Fel/ivn Det/fg Nk Sow P Topiols Fmitin
] Ve 8 P P Vides  Sheaer(hute) G901 ML Beogbdegs 158 30018 WCEB)/ 0 B0 Lo ideo  Slimcc(huto) 16k R B-3Bdege 152
|1 pUL_SULON Lab Chamber 2 2022 Moy 16 22:54:37
Rodioted Emissions 3-Meters
Project Number:4799357232
6o Client:Sansung
Config:EUT / AC Adopter
Mode :BLE_HARM_2488_AB_2M
96 Tested by:25546 / AC 120 U, 60 Hz
80,
5 7@
;
s
5
> 68
2 Avg Limit (dBul/m)
3
2 5@
Z
1
40 -t 4 E
=
&
al
20
1 a 8
Frequency (GHz)
Ronge (G2 RBIAED Ref/Atin  Dot/fg fode Soeep Fie Foupelicde Position Range (G0 REU/UBA Ref/Atin  Det/fvg Node S Pie foupe/lode FPesition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fr?g:lezn)cy R(SSi‘\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (nge‘/,’.g) (‘;gu\tlm N:ng)m F(’ggt \m;l N:ng)m ;:Semg.;t)n t—:ilrg;“ Polarity
*4.95914 37.03 PK2 34.1 -27 0 44.13 74 -29.87 360 100 H
*4.96012 36.48 PK2 34.1 -27 0 43.58 74 -30.42 360 100 \
*7.43875 35.31 PK2 36 -23.7 0 47.61 74 -26.39 360 100 H

* 7.44167 34.5 PK2 36 -23.7 0 46.8 74 -27.2 360 100 Vv
9.92154 32.83 PK2 37.4 211 0 49.13 74 -24.87 360 100 H
9.91825 32.28 PK2 37.4 21 0 48.68 74 -25.32 360 100 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

ANT?2
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

| ZKUL SUWON Lab Chomber 2 2022 May 13 15:23: 31
Restricted Bandedge
15 Project Number:4798357232
Client:Samsung
Config:EUT / AC Adapter
a Mode :BLE_BE_H_24B2_A1_2M
18 Tested by:25546 / AC 1208 U, 68 Hz
95
3
c 85
a
N
6
5
2 7
£
> =
3 6
45}
o
55 - Limit (dBu
ey e PR o R
45
35
2. 31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) RBU/VBW Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Mode  Position Range (6Hz) RBU/VBU Ref/Attn  Det/fAvg Mode Suweep Pts  #Sups/Mode  Position
1:2.31-2.415 IMC-6BI/H 11275 PERK/LogPur-Uideo  JSnsec(Auto) 8681  MAKH 164 degs 127 cn H| 2:2.31-2.415 THC-6083/3M  112/5 AUER/Pur Avg(RHS)  35meec(Autc) SBBI  1BBTAUG 64 degs 127 cn
e Corecied
Werker Freguercy Tegsfvn'f oet s117_o016872¢ 1008_ATT(cE) oc corr (@) (:Eéij/n}’ Average Lt @Buvim) Margn Peak it (dBuvim) PKian | Agmun M| oy
*2.39 412 Pk .9 -19.7 53.4 - - 74 -20.6 7
*2.31332 43.8 Pk 7 -19.6 55.9 - - 74 -18.1 7
*2.39 30.61 RMS 9 -19.7 4.91 47.72 54 -6.28 - - 7
*2.38945 31.56 RMS 9 7 4.91 48.67 54 -5.33 7

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

VERTICAL RESULT

| 25Ul SUUON Lob Chamber 2 2022 May 13 15:34:12
Restricted Bandedge
s Project Number:4798357232
Client:Samsung
Config:EUT / AC Adapter
- Mode:BLE_BE_U_24B2_Al_2M
10 Tested by:25546 / AC 128 U, 60 Hz
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2. 31 T8 5MHz/ 2.415
Frequency (GHz)
Range (6Hz) RBU/VBN Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Mode  Position Range (6Hz) REW/VBU Ref/Atin  Det/fAvg Mode Sweep Pts  #Sups/Mode  Position
2.31-2.415 M(-68) /3N 12/5 PEAK gPwr deo  35ms ut 1A% MR} 219 ys 408
Coreced
atkes Fresency TZSé?V;)g ot p— 1008 _ATTcE) oc corr(68) ('Ss"w‘.f, Average ik 4Buvim) Mergin Peak Lini (@80vim) privargn | agmuh OO gy
1 *2.39 40.27 Pk 5 -19.7 52.47 74 -21.53 400 Vv
2 *2.32943 43.7 Pk R -19.6 55.9 - - 74 -18.1 400 \
3 *2.39 30.88 RMS 8 -19.7 4.91 47.99 54 -6.01 - - 400 \
4 *2.38593 31.47 RMS .6 491 48.68 54 -5.32 400 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

~UL SUWON Lob Chamber 2 2822 May 13 15:44:46
Restricted Bandedge

Project Number:4798357232
Client:Samsung

Config:EUT / AC Adapter
Mode:BLE_BE_H_2480_A1_2M

105 f Tested by:25546 / AC 128 U, 68 Hz

R e

(dBul/m) Horizontal

35
2.46 8. 3MHz/ 2.563
Frequency (GHz)
Range (62) REU/VE Ref/Attn  Det/Avg Hode Suecp Pls  Fwps/ade Pasition Range (Gfiz) REU/UBU Ref/Attn  Det/Avg Hode Sueep Pts #oups/fode FPositin
1:2.46-2.563 NGB/ 112/5  PERK/LogPur-Uiden  Fnsec(Aute) 8301  HAH 167 degs 118 cn H| 2:2.452.563 NGB/ 112/5  RUER/Par Aug(RMS)  Fomcec(iutc) 881 10BTAUS 167 cegs 118 cu H
Vieter Corected
woer | Frwme | | o — R b | | seeimosim | et | e [ aaman o T
1 *2.48351 6 Pk 2 5 53.01 - - 74 20.99 7
2 254125 1 Pk 32.1 - 55.86 - - 74 “18.14 7
3 *2.48351 .76 RMS 2 -19.1 491 48.1 54 5.9 - - 7
4 2.52994 .3 RMS 32.1 -19.. 491 49.08 54 -4.92 7

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2

DATE: 2022-06-22
FCC ID: ASLSMF721B

VERTICAL RESULT

| 255Ul SUUON Lob Chamber 2 2022 May 13 15:54:13
Restricted Bandedge
s Project Number:4798357232
Client:Samsung
Config:EUT / AC Adapter
- Mode:BLE_BE_U_2488_Al_2M
10 f Tested by:25546 / AC 128 U, 68 Hz
|
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- o | Avercge Limit C(dBuU/m) 2
e A 7
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45
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2.46 18.3MH=z/ 2.563
Frequency (GHz)
Ronge (6Hz) RBU/VBN Ref/Atin  Det/fvg Mode Sueep Pts  #Sups/Mode  Position Range (6Hz) REW/VBU Ref/Atin  Det/fAvg Mode Sweep Pts  #Sups/Mode  Position
2 2.563 M(-6dB) /3N 12/5 PEAK gPwr deo  35ms ut 1A% MR} 217 95 299 om
wie | o | gy | o Pp— 1002 i oo | T | mesetmmwm | Mt [— pevaon | s ||y
1 *2.48351 .07 Pk 2 -19.1 . - - 74 -20.53 7 299 Vv
2 2.54984 .28 Pk 32.1 -19. 55.88 - - 74 -18.12 7 299 \
3 *2.48351 .99 RMS 2 4.91 48.3 54 -5.7 - - 7 299 \
4 2.50094 .52 RMS 32.1 491 49.03 54 -4.97 7 299 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1 gUL _SUMON Lab Chamber 2 2622 Moy 16 23:59:57
Rodioted Emissions 3-Meters
o Project Number:4798357232
e Client:Somsung
Config:EUT / AC Adapter
Mode:BLE_HARM_24B2_A1_2M
98 Tested by:25546 / AC 120 U, 6@ H=z
80
E
© 70
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S &8
. Avg imit (dBulU/m)
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2 ““umnmﬂ““‘“’.“dﬂmwhw
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Frequency (GHz)
Roge G0 GO Fel/itin Dsag o Fio opeiok Foeiiion Toge @ UL Re/in Do e Swp P oo Fosition
e WS/ 11210 PEA P Uide G N b s 100 cn | 500 WCRE> 0 8718 PN A tides  Sorcbetuto) 164 WK b 36hdege 190 cx
| gUL_SUHON Leb Chamber 2 2022 Moy 16 23:59:57
Rodicted Emissions 3-Meters
A Project Number:4798357232
g Client:Sonsung
Config:EUT / AC Adopter
o Mode:BLE_HARM_24B2_AT_2M
9 Tested by:25546 / AC 128 U, 60 Hz
80
3 e
>
¢
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> 6o
2 Avg Limit (dBul/m)
=
-
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N
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48 4 =]
2 o
&
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20
. - - - - |-
Frequency (GHz)
R G0 FOUWU Rer/iti DA Tole Sep e Bpiod Toeition g @i WU Rel /A DU Tk e P ool Tt

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected ] '

Fr?g:r;cy R(:Sz,\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) sg:e/‘/,’.g) G‘:SQU\L/‘;::; N:zrg)m ?sg: \5/‘:;[ N:zrg)m /?S;ngusl)h F::Irg')“ Polarity
* 4.80364 37.02 PK2 34.1 -27.7 0 43.42 - - 74 -30.58 360 100 H
* 4.80469 36.57 PK2 34.1 -27.7 0 42.97 - - 74 -31.03 360 100 \
7.20622 35.57 PK2 36.2 -25 0 46.77 - - 74 -27.23 360 100 H
7.20592 35.6 PK2 36.2 -25 0 46.8 - - 74 -27.2 360 100 \
9.60668 32.76 PK2 37 -21.3 0 48.46 - - 74 -25.54 360 100 H
9.60675 32.75 PK2 37 -21.3 0 48.45 - - 74 -25.55 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

19 CHANNEL RESULTS

| 1 gUL_SUMON Lob Chamber 2 2022 Moy 16 23:37:3
Rodiated Emissions 3-Meters
108 Project Nunber:4798357232
Client:Somsung
Config:EUT / AC Adapter
_ Mode:BLE_HARM_2448_AT_2M
Tested by:25546 / AC 128 U, 6@ Hz
80
°
t 78
§
N
5 69
~ Avg Limit (dBul/m)
<
i umhw**““gnfmuﬂnMMMﬂMWJ
a
z
40 3 )
m ol
" G
38
20
1 [IZ] s
Frequency (GHz)
Range (6H) B4R Ref/Attn  Dat/ivg Hode Suesp Ple Fope/lods Fosition {ng; o) REWED Ref/Attn  Del/fivg Mode ) Pte  Fsupe/iode Fosition
[hEd WCSE/ 11210 P Par-Video  fube 601 NI D-Sdegs 190 on | 3308 WS/ 8110 PEKLagP-tidoo  funs 6 W 03dege 150 on H
| gUL_SULON Lob Chamber 2 2022 May 16 23:37:3
Rodioted Emissions 3-Meters
oo Project Number:4798357232
1 Client : Somsun
Config:EUT / AC Adapter
Mode:BLE_HARM_2448_AT_2M
98 Tested by:25546 / AC 1280 U, 60 Hz
88
5 7
>
4
§
> 60
& Avg imit (dBul/m)
3
3 s
a
&
6
48 4 8
2 o
&
39
20
1 18 18
Frequency (GHz)
R 0 RGO Fel it De/g o Sep  Ph Fopeio fosition forge @ I Rel/in D e S P oo Fortion

VERTICAL
Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Frequency Meter Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
(gHZ) Yy R:L;Sldil\r/‘)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (I;%_gs\d/w/r;?) ( nguvlm) ( dé‘) @Buvim) ( dé‘) (0egs) (cr?\) Polarity

*4.8819 37.26 PK2 34.1 -27.6 0 43.76 - - 74 -30.24 360 100 H
*4.88067 37.05 PK2 34.1 -27.6 0 43.55 - - 74 -30.45 360 100 \
*7.31935 35.15 PK2 36.1 -24.6 0 46.65 - - 74 -27.35 360 100 H
*7.31958 35.16 PK2 36.1 -24.6 0 46.66 - - 74 -27.34 360 100 \
9.76271 32.61 PK2 37.2 -21 0 48.81 - - 74 -25.19 360 100 H
9.76036 32.75 PK2 37.2 -21 0 48.95 - - 74 -25.05 360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Page 60 of 65

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 4790357232-E4V2
FCC ID: ASLSMF721B

DATE: 2022-06-22

39 CHANNEL RESULTS

|1 gUL_SULON Lab Chomber 2 2022 Moy 16 23:16:48
Rodiated Emissions 3-Meters
Project Number:4798357232
100 Clicnt :Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_2488_A1_2M
96 Tested by:25546 / AC 120 U, 60 Hz
80,
T
t 78
5
N
C
I 68
~ Avg Limit (dBul/m)
<
P “&w-ﬂ,uthﬂﬂwmwﬂmwﬂ
@
K wM“Mw“wyuwmﬂmnmumwuwﬂwﬂ'—w
4p 3. he)
1 ,
. .
368
20
1 [ ]
Frequency (GHz)
Tore @) R Rel/Atin Deig Tk e Tl P TR Rel/Atin Det/Avg Nk e P Tapieis Faition
K] MBI/ 11218 /o Vides  Shaseo(huto) B0 Mg OSB3 B1/8  PEK/Adfu-Video Shbneo(iuto) 1ok MG 0-36Bdegs 150 o
| 1gUL_SUYON Lob Chomber 2 2022 Moy 16 23:16:48
Rodioted Emissions 3-Meters
Project Number 4798357232
6o Client:Sansung
Config:EUT / AC Adopter
Mode :BLE_HARM_2488_A1_2M
96 Tested by:25546 / AC 120 U, 60 Hz
30
578
5
v
]
= 60
= Avg Limit (dBuU/m)
3
2 99
z
4B % &
z ® -
o
30
20
1 [ ]
Frequency (GHz)
Ronge (i) R/ Ref/Atin  Dotiivg Mode ET) Ple  #Supaiicds  Position Ronge (640 RO Ref/Atin  Det/fvg Node T Plo $apo/liode Position |

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter

Corrected

Fr?g:lezn)cy Rrsgs,\?)g Det 3117_00168724 3GHz_HP[dB] DC Corr (dB) (nge‘/,:g) (‘;gu\tlm N:ng)m F(’ggku \m;l N:ng)m ;:Semg.;t)n t—:ilrg;“ Polarity
*4.96214 36.29 PK2 34.1 -27 0 43.39 74 -30.61 360 100 H
*4.95833 36.62 PK2 34.1 -27 0 43.72 74 -30.28 360 100 \
*7.43968 34.6 PK2 36 -23.7 0 46.9 74 -27.1 360 100 H
* 7.43887 34.9 PK2 36 -23.7 0 47.2 74 -26.8 360 100 Vv
9.92031 32.07 PK2 37.4 211 0 48.37 74 -25.63 360 100 H
9.91994 31.95 PK2 37.4 211 0 48.25 74 -25.75 360 100 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Page 61 of 65

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790357232-E4V2 DATE: 2022-06-22

FCC ID: ASLSMF721B

10.3. WORST CASE BELOW 1 GHZ

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

gsdt SUWON Lok Chamber 2 2822 Moy 19 B82:32:87
Rodiated Emissions - 3 Meters
Project Number:4790357232
8% Ient : Samsung
Config:EUT / AC Adapter
Mode:Below 1GHz_BLE
75 Tested byi25546 / AC 12B U, 62 Hz
65
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T 55
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IE 45 DFk-Cimittdeuldymy ‘
€
3 35 3
2
S | 5
25 dﬂ"a
Bl Lo bibbe W M ‘/M
st W
5
38 - B 08 '_ - - 1580
Frequency (MHz)
Rarge (Wi2) O Ref7Attn  Det/ig ode e Wops/flade Fosilion ‘nmge ) ) Ref/Aitn  Del/ivg Fode =y Fis Toupa/iode Fosition
e A = I o i e g
g5 SUWON Lab Chamber 2 20822 Moy 19 B82:32:87
Rodicted Emissions - 3 Meters
85 Project Number:4798357232
3 Client:Somsung
Config:EUT / AC Adapter
_ Mode:Below 1GHz_BLE
75 Tested by:25546 / AC 128 U, 6@ Hz
65
g 55
; ’7
?
&
= 45 OPRLTHTE TEBUU WY
2 J
3
3 35 4
o z &
4 6
25 - " T
i AT LN J “\‘
whe” " { MM.«MMWW
15 - il L ikl
b
i
39 60 808
Frequency (MHz)
Rorge (i) ReuvB0 Ref/ittn Dt /ug fode ey Pis Wops/fiade  Position ‘nmgz [0 [ Ref/Atin  Dct/Avg Fode T Pt Foupa/fide Fosition
Y o T/ 10 PR wlides 1Setetuto) 106 b

VERTICAL

Below 1GHz Data

Marker F’mﬁ'fz';cy RZ:(;?nrg Det VULB9163_749 Below 1G[dB] DC Corr (dB) %’;;Z?LZ" %;‘L\';'/’r‘r“')‘ "’ZE’)'” ’?S;”g"s‘)h ":i‘r?\;“ Polarity
(dBuv) (dBuV/im)
1 76.657 44.28 Pk 12.7 -30.8 0 26.18 40 -13.82 0-360 100 H
3 97.027 46.07 Pk 17 -30.7 0 32.37 43.52 -11.15 0-360 200 H
5 * 244.37 37.46 Pk 18.4 -29.4 0 26.46 46.02 -19.56 0-360 100 H
2 39.991 42.35 Pk 18.6 -31.4 0 29.55 40 -10.45 0-360 100 \
4 96.445 46.47 Pk 16.9 -30.6 0 32.77 43.52 -10.75 0-360 100 \
6 435.072 31.93 Pk 22.1 -28.3 0 25.73 46.02 -20.29 0-360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 b to 56 56 to 46
0.5-5 56 46
5-30 Gl 5
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ABLSMF721B

11.1.1. AC Power Line

LINE 1 RESULTS

1 gl SUWON Lab AC Shicld Roon 2822 Moy 18 16:85:33
Conducted RFI Uoltoge
Project No:4798357232
98 Client Nome:Samsung
Config:EUT / AC Adapter
Mode:AC Line BLE
88 Test by:27089 / 128 U, 6B Hz
70
- —
o T
3 66 FR47FCC PART 1157162578 0P
C
o
o 1
3 568 TT g
;2 48 H > Z‘I
% SN e
s T Tk :
30t L 1“ ‘W“‘.‘ (il bbbl
AT UM I ik T W o
“uﬂ\ flle i Ll \J"‘\‘“H‘ “‘”ﬂwnﬂ" “‘\‘J\'!\". { “}J"‘“l‘)l ‘ivWM"WVWM# ey Al
28 TR MWW Al Ty i L R U R W Ty oy : \ i
"\ \U\/ e AR 'ubw | [ ‘ “ y W\
{ Gld / \ | \‘\\JV\'WV }: U WMW MIA - .YMMWM”‘;‘MJ ¢ A
VAR YR W‘;‘W Y I AWRV Vg
15 : [ 18 38
Frequency (MHz)
Renge (MHz) RBU/UBW Ref/Attn  Det/Avg Mode Sweep Pte  #Swps/Mode  Label Range (Miz) RBA/VBU Ref/Attn  Det/fvg Mode Sueep Pts  #Swps/Mode  Lobel
I:.15-38 Ok(-BdB)/~ 81/18 Ple/fv 18ms/3kHz 9958 1/URIT Phase L1

Trace Markers

Range 1: Phase L1 .15 - 30MHz

: CFR47 CFR 47
Varker | Freduency R"e"aeé?':g bet 101836 Wit capLELOS CRO';;%?;Z" FCCPART  Margin  FCCPART  Margin
(MHz) (dBuv) EX_L1[dB] S(dB) (dB(uVolts)) 15 %TDSS B (dB) 15 c,:AI?/SS B (dB)

1 .168 40.29 Pk 10 A 50.39 65.06 -14.67 - -
2 .156 17.78 Av 9.8 A 27.68 - - 55.67 -27.99
3 213 36.27 Pk 9.8 2 46.27 63.09 -16.82 - -
4 219 14.12 Av 9.7 .2 24.02 - - 52.86 -28.84
5 273 30.13 Pk 9.6 .2 39.93 61.03 -21.1 - -
6 .264 12.75 Av 9.6 .2 22.55 - - 51.3 -28.75
7 432 32.09 Pk 9.8 .2 42.09 57.21 -15.12 - -
8 453 17.54 Av 9.9 .2 27.64 - - 46.82 -19.18
9 4.374 22.46 Pk 9.7 .3 32.46 56 -23.54 - -
10 4.374 11.07 Av 9.7 .3 21.07 - - 46 -24.93
11 8.52 20.99 Pk 9.8 .3 31.09 60 -28.91 - -
12 8.523 12.85 Av 9.8 .3 22.95 - - 50 -27.05

Pk - Peak detector
Av - Average detection
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REPORT NO: 4790357232-E4V2 DATE: 2022-06-22
FCC ID: ASLSMF721B

LINE 2 RESULTS

| gDl SUUON Lab AC Shield Room 2022 Moy 18  16:85:33
Conducted RFI Uoltage
Project No:4798357232
98 Client Name:Samsung
Config:EUT / AC Adapter
Mode:AC Line BLE
80 Test by:270889 / 128 U, 6B Hz
78

(dBlulolts)) Phose N

Frequency (MHz)

Range CHHz) RE/UBW Ref/Attn  Det/Avg Mode Sweep Pte #5ups/Mode Label Run?a (Miz) Ref/Attn  Det/fvg Mode
2:.15- Pl

REW/UBU #Swps/Mode  Lobel
X' Sk(-6cB)/-  87/1@

Sueep Pte
18ns/ 3tz 9956 1/URIT Phase N

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter - Corrected CFR 47 . CFR 47 .
Marker Frequency Reading Det 101836_Wit CABLELOS Reading FCC PART Margin FCC PART Margin
(MHz) (dBuv) h EX_N[dB] S(dB) (dB(uVolts)) 15 %?355 B (dB) 15 (ﬂz\a/ss B (dB)
13 .162 39.96 Pk 9.9 1 49.96 65.36 -15.4 — -
14 171 21.97 Av 10 2 32.17 - - 54.91 -22.74
15 .207 35.72 Pk 9.8 2 45.72 63.32 -17.6 - -
16 222 15.17 Av 9.7 2 25.07 - - 52.74 -27.67
17 .267 30 Pk 9.6 2 39.8 61.21 -21.41 - -
18 279 12.89 Av 9.7 2 22.79 — — 50.85 -28.06
19 444 28.96 Pk 9.9 2 39.06 56.99 -17.93 — -
20 453 17.11 Av 9.9 2 27.21 - - 46.82 -19.61
21 4.443 26.92 Pk 9.7 3 36.92 56 -19.08 - -
22 4.431 13.13 Av 9.7 3 23.13 - - 46 -22.87
23 8.985 27.51 Pk 9.8 4 37.71 60 -22.29 - -
24 8.976 14.91 Av 9.8 4 25.11 - - 50 -24.89

Pk - Peak detector
Av - Average detection

END OF TEST REPORT

Page 65 of 65

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



